
■ ■ ■ ■ 

 
 

A R C H I T E C T S / E N G I N E E R S  
 

2 0 6  W E S T  M A I N  S T R E E T  
S A L I S B U R Y ,  M D  2 1 8 0 1  

4 1 0 . 7 4 2 . 3 1 1 5  
 

S A L I S B U R Y / B A L T I M O R E / S E A F O R D   

■ ■ ■ ■ 

HOWARD SEYMOUR WATER RECLAMATION FACILITY 
 

REDUNDANCY AND RELIABILITY ANALYSIS 
 

 

 

 
 

PREPARED FOR: 
LEWES BPW 

 
 

SEPTEMBER 2020 
(REVISED NOVEMBER 2020) 

 
 

GMB FILE NO. 200113 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 1 

REDUNDANCY & RELIABILITY ANALYSIS 
 

LEWES BPW 
HOWARD SEYMOUR WATER RECLAMATION FACILITY 

 
 

 
PART 1 - EXECUTIVE SUMMARY 

 In response to recent overflows at the City of Lewes’ WRF, the Board of Public Works 

(BPW) has requested that GMB perform an analysis of the facility and ways to improve reliability 

and whether redundancy improvements are necessary.   

 GMB recommends that the BPW initiate the planning of improvements to its flow 

equalization system as the two (2) options presented in this report represent a significant capital 

investment and will likely take some time to investigate and secure funding for the selected 

improvements     

 It is recommended that the BPW contract with the secondary screen manufacturer to 

have the screen inspected by a certified technician to verify that it is functioning properly before 

proceeding with any efforts associated with a dedicated MLSS Screen.  The BPW can reinstate 

use of the simplistic MLSS screen which was installed by the BPW during the time when the 

tankage was experiencing coating system delamination. 

 It is feasible for the BPW to install a redundant permeate/backpulse tank; however, given 

the recent improvements made with turbidimeter instrumentation together with operation and 

reporting procedure protocols, the benefits of a redundant tank are lessened.  If instrumentation 

is kept in proper working order and alarm issues are responded to in a timely manner, a 

redundant permeate/backpulse tank is unnecessary.  GMB advises that further discussion on 

this subject should occur before a final recommendation is made, particularly because there will 

be challenges associated with installation and operation of the tank. 

 Lastly, GMB recommends that the BPW arrange for the purchase of those spare parts 

outlined within this analysis as being critical to the SCADA and PLC systems. 

 
PART 2 - INTRODUCTION 
2.1 Background 

 The City of Lewes’ WRF experienced a significant failure in December 2019 which led to 

the discharge of untreated wastewater.  In follow-up to this incident, the Lewes BPW prepared a 

“Root Cause Report” which included several corrective actions.  One of these corrective actions 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 2 

was to perform an engineering analysis of the entire plant to identify ways to improve 

redundancy and reliability of the plant.  

More recently in August 2020 during the information gathering phase of the analysis, 

there was another spill of wastewater at the facility related to control/alarm issues, this served 

as the BPW’s basis for having Alarm Function/SCADA review added to this analysis effort. 

 

2.2 Objective 

GMB was retained to complete this analysis and to identify ways to improve redundancy 

and reliability in the facility.  The BPW’s Root Cause Report suggested the analysis include the 

following, at a minimum: 

• Review current screen design to determine if there is a way to remove more of 

the “soft and spongy” material to reduce filter fouling. 

• Potential for flow splitting the four (4) trains to have them operate in a redundant 

parallel configuration and as independent trains. 

• Configuration of turbidity meters to provide better protection against use of dirty 

water during back flush cycle. 

In addition to completing the analysis, GMB will prepare planning level cost estimates for 

the recommended redundancy improvements including cost/benefit considerations. 
 
2.3 Assumptions 

 The analysis will be completed based on the full rated hydraulic capacity of the treatment 

facility, which is an annual average daily flow (ADF) of 1.50 million gallons per day (MGD) 

based on State Discharge NPDES Permit DE0021512.  The analysis will not include any 

allowances or factors of safety based on the facility or specific unit process currently operating 

at a capacity which is less than that of design. For completeness of this analysis and for the 

reader’s reference, GMB’s understanding is that in the busy resort season Summer months, the 

facility is currently operating at approximately one-half of the rated capacity.   

This analysis is for liquid and biosolids treatment stream processes and does not include 

the biosolids dewatering process.  It should be noted that the BPW is currently underway with a 

construction project to construct three (3) additional biosolids drying beds.  This represents a 

43% increase in the surface area to the drying beds (7 are existing), which will aid in alleviating 

any challenges or issues currently experienced with this unit process.   
 

 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 3 

PART 3 - EVALUATION OF EXISTING FACILITIES 
3.1 Howard Seymour Wastewater Reclamation Facility 

The existing treatment facility has been evaluated based on contract record drawings 

and GMB’s first-hand knowledge of the facility in serving as the engineer or record for its design 

and construction.  The hydraulic design criteria for the facility are as follows: 

 

• Average Design Flow = 1.50 MGD 

• Peak Instantaneous Flow (PS 4 & 8) = 3,055 GPM (4.4 MGD) 

• Maximum Daily Flow (24 Hours) = 2.25 MGD 

• Maximum Monthly Flow (24 Hours) = 1.80 MGD 

 
3.2 Headworks Facility 

 The headworks facility includes screening, grit removal and flow equalization.  Raw 

wastewater enters the plant under pressure flow via force mains.   

 

Primary Screen & Grit Removal 

All flow enters an open channel leading to a self-contained 5mm mechanical screen 

which is then followed by an open channel forced vortex grit removal unit.  Both of these 

processes have a peak flow rated capacity of 4.4 MGD, matching that of the peak instantaneous 

flow to the facility, and they include open channel bypasses around the respective unit process.   

The bypass channel around the primary fine screen (5mm), includes a 1-inch coarse bar screen 

which is manually cleaned during bypass events.  The primary fine screen is consistent with the 

fine screen opening size provided at most activated sludge treatment facilities, with 6mm (1/4 

inch) being typical. Screening to too small of a size in this first screening step can lead to 

operational challenges with the screening equipment.  The primary fine screen at the facility 

employees mesh openings in a band screen configuration, both are known for being very 

efficient in removing material.  Use of the manual bar screen in the bypass channel should be 

minimized as this screen is not very effective in removing material, but is satisfactory for short 

term use during primary fine screen service work or if the screen is inoperable for a short period 

of time.   

Generally speaking; fine screens and forced vortex grit removal systems are very 

reliable pieces of equipment and typically do not completely fail provided they are maintained as 

prescribed by the manufacturer.  Additionally, the treatment function of these single train pieces 

of equipment can be supported in some ways by the downstream unit processes for short 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 4 

periods of time, as described further below under Flow Equalization.  Associated with both the 

screen and grit system are ancillary equipment for handling of material removed by these unit 

processes.  If these ancillary pieces of equipment were not functional for short periods of time, it 

would prove to be challenging from an operations perspective; but it would not impact the 

treatment of the liquid stream.  During GMB’s inspection of the facility, it was not possible to 

view the screen surface nor the screen’s placement in the channel as both require extensive 

removal of panels and hardware to view.  Therefore, GMB is unable to comment as to the 

screen’s proper operation to remove material.   

 

Flow Equalization 

Following primary screening and grit removal, wastewater is freely discharged to a single 

flow equalization tank.   It should be noted that there are provisions in the headworks structure 

to completely bypass the flow equalization tank and convey flow to the lower level of the 

headworks structure; however, this should only be done in critical instances and when the flow 

conveyed can be managed.  The flow equalization tank also accepts a pumped discharge of 

plant recycle flows from the Plant Recycle and Emergency Storage Tank.  The intent of the 

equalization tank is to provide a more homogenous blend of wastewater to the downstream 

biological treatment process, which has had the diurnal flow variations dampened and also 

ensures that the maximum flow conveyed downstream is no greater than 2.25 MGD.  The 81-

foot dia. open top bolted steel flow equalization tank has a glass fused coating and nominal 

capacity of 500,000 gallons based on a side water depth of 13.4-feet. The volume of the tank 

represents approximately 33% of the design ADF and is configured in an “on-line” arrangement 

whereby all flow must enter this tank before being pumping to the downstream unit process.   

Based on the condition evaluation performed by Mumford-Bjorkman Associates, Inc. and 

report dated April 4, 2020, the tank (constructed circa 1987) is estimated to be nearing the end 

of its expected service life and since this style tank is not designed for rehabilitation and repair, 

the BPW should begin planning for its replacement in the next five (5) years.  Given how critical 

it is that flows to the facility are equalized before being conveyed downstream, the flow 

equalization tank is an area of key concern to the reliable operation of the WRF.  Associated 

with the flow equalization tank are two (2) 15-HP submersible mixers and one (1) 15-HP 

submersible aerator/mixer, the devices are essential and all three (3) are needed to properly 

mix and aerate the tank contents.  However, their operation is not critical, and the tank can 

operate for short periods of time if one (1) of the mixers/aerators fails.  The flow equalization 

tank can also serve as a make-shift sedimentation tank in the event that either the primary 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 5 

screen or grit removal system are out of operation for a short period of time.  This will ensure 

that the downstream treatment process is not inundated with inorganic matter and debris.  

However, in the event the primary screening or girt removals operations are bypassed, it will be 

necessary to utilize a vac-truck to remove any material which settled out in the tank.   

 

Equalized Flow Pumping 

Preliminarily treated wastewater is removed from the equalization tank via three (3) dry-

pit, self-priming, non-clog centrifugal pumps. The pumps operate in a lead-lag-standby 

configuration with two (2) duty pumps able to convey 2.25 MGD. The pumps share both 

common suction and discharge piping manifolds.  The operation of this system is critical to the 

facility’s treatment of wastewater. The pump system has sufficient redundancy and has proven 

to be very reliable as currently installed and operated. 

 

Secondary Screening 

The flow equalization pumps convey equalized flow to the lower level of the headworks 

structure for secondary screening. There is an open channel leading to a self-contained 2mm 

mechanical screen which serves as a secondary screen to remove fine matter such as hair and 
[...]
There are five (5) aeration blowers associated with the membrane trains, four (4) are 

potentially duty blowers at certain conditions and one (1) is a standby blower.  The operation of 

the blowers is critical to proper membrane train operation, the blowers as currently installed 

have sufficient redundancy to serve the system.   

 

Backpulse/Permeate Tankage 

Permeate pumps discharge effluent to single backpulse/permeate storage tank.  This 

storage tank serves as a reservoir to ensure an adequate volume of treated effluent is available 

to backpulse the membrane units.  Based on as-built drawings of the facility, it is calculated that 

the tank has a gross nominal volume of 4,000 gallons, but the elevation of the permeate 

supply/return piping results in a lower net/usable volume for the tank, which GMB estimates to 

be 2,700 gallons.  The tank is open to the atmosphere and its maximum operating level is 

maintained via a weir. It was observed at GMB’s site visit that during backpulse events the tank 

drains to a point where effluent ceases to freely discharge as the tank level is lowered below the 

discharge weir elevation. Hence during backpulse events under normal flow rates, the 

backpulse rate (effluent being used) is greater than that of the treated effluent being permeated 

by the other membranes in service.   

During GMB’s visit, WMES noted that there is a low level alarm to ensure that the 

storage tank level is not lowered too much and that if two (2) membrane trains were to attempt 

to backpulse at the same time, there would not be adequate effluent in the storage tank.  

According to WMES, this situation can develop if two (2) membrane trains are in standby at the 

same time and if flow into the reactors increases thereby calling for both trains to activate at the 

same time.  Based on GMB’s review of the Zenon O&M manual, the PLC should allow only one 

(1) membrane train to backpulse at a time.  The matter should be explored in more detail with 

Zenon if further investigation indicates WMES’ suspicions are correct.       

There is a 1,255-gallon non-potable (process) water (NPW) tank adjacent to the storage 

tank.  The primary purpose of the NPW tank is to supply NPW for facility uses, which largely 

consists of wash water at the headworks.  However, there is a 1.25” non-potable water line 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 9 

which is routed into the backpulse/permeate storage tank and the line includes a solenoid 

operated valve to control the release of process water into the storage tank.  GMB’s 

understanding is that this is a safety measure to prevent over-draining of the storage tank during 

backpulse events when flow thru the facility is low. This feature should be explored further to 

ensure that it is functional, if needed.   

 

3.4 Ultraviolet Light Disinfection 

From the permeate/backpulse tank, effluent is conveyed via head pressure flow to an 

open channel flow ultraviolet light (UV) disinfection system.  The disinfection system is 

configured as a single channel with two (2) UV banks in series, with each bank having four (4) 

modules and each module containing four (4) lamps. Each UV bank is powered from a 

dedicated electric breaker in MCC 4.  The system is designed to disinfect treated effluent up to 

a peak discharge rate of 3.0 MGD and the UV dose employed varies based on the flow rate 

entering the system.  The system also implements automated cleaning of UV bulbs to ensure 

optimum transfer of UV light to the flow stream; there is a single  hydraulic system powered by a 

single electrical breaker which accomplishes the cleaning for both UV banks .  The operation of 

UV systems has been found to be extremely reliable and this disinfection technology is 

frequently utilized in the industry.  It is feasible to service UV modules for lamp replacement 

while the bank remains in service and only one (1) module is removed at a time.  If one (1) bank 

were completely removed from service, the system would still be able to completely disinfect the 

facility’s design ADF rate (1.5 MGD).  It should be noted that the influent design parameters for 

the treated effluent entering the UV channel are quiet conservative over what the actual 

parameters are, it is possible that a single UV bank is able to disinfect the facility’s peak 

discharge rate (2.25 MGD) at actual field conditions as this rate is only 50% greater than the 

peak design capacity for each bank.  Although not recommended, it has been found that many 

treatment systems which employ membrane technology for separation of suspended solids from 

the treated effluent, are able to achieve the facility’s disinfection treatment limits immediately 

following the membrane filtration process as the membranes filter down to such a fine level. 

Once disinfected, treated effluent enters the outfall sewer and is conveyed via gravity 

flow to the outfall point in the Lewes-Rehoboth Canal. The outfall sewer presents a single point 

failure opportunity; however, this is deemed to be a very low risk.  

 
 
 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 10 

3.5 Plant Recycle and Emergency Storage Tank (PREST) 
The PREST’s primary purpose is to serve as an emergency storage tank for overflow 

from the Primary Flow Equalization Tank, thereby expanding the raw wastewater flow 

equalization capacity of the facility.  It also serves an overflow for the influent splitter box which 

introduces pretreated wastewater to the biological treatment tankage.  The PREST is a 

repurposed primary clarifier that is constructed of concrete and has an internal diameter of 

approximately 45-feet and maximum side water depth of 11-feet, equating to a volume of 

approximately 130,000 gal.  As a significant portion of the PREST is situated below grade, any 

wastewater entering the tank needs to be pumped to the headworks to be reintroduced back 

into the liquid treatment flow stream.  There is a duplex pumping station (duty/stand-by) which 

conveys flow and the pump station has a listed capacity of 375 gpm (0.54 MGD).  The PREST 

does include provisions for mixing and aeration of its contents as well.  The normal condition for 

the PREST is to be off-line and empty.  The PREST is an important feature to the facility; 

however, it is not critical to the facility’s operation.  

 

3.6 Membrane Thickened Aerobic Digester (MBT) 
Waste activated sludge (WAS) is discharged through a dedicated force main from the 

MBR process to the digester tankage (specifically anoxic tank) via a motor operated valve 

located on the MBR’s manifolded primary recycle force main.  The WAS concentration is 

approximately the same concentration as the MLSS, which should be around 1% (10,000 mg/l).  

The MBT (digester) consists of an “in-loop” system comprised of an anoxic tank, membrane 

tank and aerobic digester.  There is also a side-line aerobic digester tank that receives digested 

sludge when it is discharged out of the in-loop aerobic digester.  The system is designed to 

thickened sludge up to a concentration of 3% (30,000 mg/l) in order to achieve Class B 

stabilization of biosolids.  However, biosolids at the facility are disposed of at a landfill, therefore 

the MBT system can be operated at a sludge concentration of less than 3% since landfill 

disposal does not require Class B stabilization standards.  However, the system does need to 

be operated at a solids concentration which is high enough to provide the biosolids drying beds 

with an adequate solids loading rate (lbs/sf) to maximize the amount (lbs) of biosolids 

dewatered during each bed dewatering cycle.  Based on GMB’s experience with porous asphalt 

drying beds, it is expected that the capacity of the beds can be maximized with a digester solids 

concentration of approximately 1% (10,000 mg/l).  Application of a sludge on the bed surface 

which is “thinner” than this would lead to inefficient solids loading (lbs/sf) as the loading would 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 11 

be diminished since the wall height of the bed would limit the mass of sludge applied to the bed 

surface. 

The membrane thickening system consists a single permeate pump and two (2) 

membrane cassettes operating in parallel.  The air scouring system associated with the 

membranes utilizes a small amount of air from the aerobic digester blowers.  Based on the 

above assessment, the membrane thickening feature of the MBT is deemed to not be critical to 

facility operation and it is feasible for this system to be out of service for reasonable periods of 

time. What is critical to the digester system is reliable operation of all components needed to 

keep the in-loop and side-line tankage operational and flowing.  The digester system includes 

redundant pumping and aeration equipment and the air-lift pump which initiates flow for the in-

loop tankage is very simplistic and easy to keep in service continuously.  The submersible mixer 

located in the anoxic tank should be supported by a redundant shelf spare unit.   

The membranes are removable; however, the membrane tank must be taken out of 

service and dewatered to access and remove either membrane cassette.  When the membrane 

tank is out of service, this prevents WAS from being conveyed to the in-loop digester tank, 

which in turn could hinder WAS operations.  Typically, operators are able to accommodate such 

an interruption in service by holding/building MLSS in the biological reactor.  If this is not 

possible, a 3-inch trash pump can be used to transfer WAS from the anoxic tank to the digester 

tank(s) while the membrane tank is out of service.  

 
3.7 SCADA System 

The treatment plant SCADA system consists of the Main Terminal Unit (MTU) and four (4) 

associated Remote Terminal Units (RTUs). 

• RTU-1, located in the Headworks facility, monitors the Gorman Rupp equipment.  It also 

monitors the EQ Tank, Mixers, Grit Removal and 5mm screen. 

 

• RTU-2, located in the Digester Building, monitors the pumps in the building and blowers.  

A network switch is installed, which allows connection to the Enviroquip Digester.  From 

this location an “OK to waste” signal is sent to RTU-4, which is sent to the Zenon 

System. 

 

• RTU-3, located in the Chemical Building, monitors the Emergency Generator alarms, 

Recycle Pumps, manholes, and old EQ Tank. 

 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 12 

• RTU-4, located in the Process Building, monitors the Zenon system.  The PC installed at 

this location provides as close as possible a copy of the Zenon HMI.  RTU-4 only 

monitors the Zenon train system.  It also monitors the alarms from the Zenon system.  

Currently, this PLC is being upgraded from an Etherlogic controller to a Schneider M340 

PLC.  This work is being completed by Keystone Engineering Group. 

 

The MTU, which is located in the Service Building, monitors I/O associated with the 

wastewater treatment plant system.  The MTU has a touchscreen display on the front of the 

panel to allow operators to view each screen associated with the SCADA system.  The SCADA 

PC is located at this site. The SCADA PC allows the operator to view all I/O which has been 

connected to the SCADA system.  Changes to selected control functions will typically be 

entered from this location by authorized personnel only.  The access code entered by an 

operator when they log onto the system will determine the level of access they have to the 

SCADA system.  Some can view only while others have the ability to change the operating 

parameters for a particular function.  The SCADA system screen on the PC and HMI provides a 

view of trending and alarms which have been programmed into the system. The ScadaPhone 

alarm system is also installed in the Service Building.  The ScadaPhone monitors alarms which 

have been programmed into the system.  Alarms are called out over the telephone system after-

hours on a pre-determined schedule to the appropriate operator as determined by the 

Superintendent.  The operator receiving the call will acknowledge the alarm.  During working 

hours alarms are acknowledged on screen.  In addition to the MTU and SCADA PC, the Zenon 

PC is also located in the Service Building.  The Zenon PC is currently interfaced to the SCADA 

system so that the SCADA system functions as monitoring system only and has no control of 

any of the devices associated with the Zenon system.  A communication system is installed 

inside the new Zenon control panel that allows outside connection by operators and 

manufacturer representatives. 
 
 

 

 

 

 

 

 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 13 

SCADA Schematic Diagram 

 
 
 
 
 
Critical SCADA Components 

All control panels contain PLCs, I/O modules, Ethernet switches, fiber optic modems, 

power supplies, UPS battery backup, surge protectors, circuit breakers and control relays.  

Many of the same components are installed in each panel.  The SCADA MTU, Enviroquip and 

Zenon panels each contain human machine interfaces (HMIs). 

Electrical surges, due to storms and/or power supplier issues, can cause component 

failure at any given time.  For this reason, GMB recommends, at a minimum, having at least one 

(1) spare item of each critical component.  Table 1 details known critical components and their 

respective budgetary costs. 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 14 

Table 1 

COMPONENT BUDGETARY 
COST 

FIBER OPTIC MODEM $2,500 

ETHERNET SWITCH $400 

GENERAL PURPOSE MIDGET RELAYS (ONE OF EACH KIND) $200 

IDEC HMI $1,500 

24VDC POWER SUPPLY $200 

MAXIO I/O MODULES (D/O, DI) $500 

ETHERLOGIC ULTIMA PLC $3,000 

ETHERLOGIC ULTIMA I/O MODULES (A/I, D/O, D/I, A/O) $1,000 

UPS BATTERY BACKUP $750 

GND SURGE PROTECTIVE DEVICE $250 

ALLEN-BRADLEY PLC $1,800 

ALLEN-BRADLEY I/O MODULES (AI, D/O, D/I, A/O) $2,000 

ALLEN BRADLEY HMI $3,000 

SCHNEIDER M340 PLC $1,500 

SCHNEIDER M340 I/O MODULES (AI, D/O, D/I, A/O) $2,800 

TOTAL $21,400 

 
Since control systems are continually evolving, many of the existing SCADA system 

components are likely obsolete.  GMB recommends using upgraded components that will work 

in the existing system with as minimal reconfiguration as possible.  GMB and a qualified system 

integrator can determine the equivalent component.   

Most of the processes at the treatment plant run in automatic mode by design.  Manual 

operation is usually not practical.  It can be challenging to locate a replacement component 

when needed.  It is important to have spare components at the treatment plant ready to replace 

a failed component at any time to lesson downtime and prevent overflows and NPDES permit 

violations.  This applies to VFD’s as well. 
 
 
 



REDUNDANCY & RELIABILITY ANALYSIS  NOVEMBER 2020 
                     PAGE 15 

PART 4 – IMPROVEMENT CONSIDERATIONS 

Plant Recycle and Emergency Storage Tank (PREST) 

To increase redundancy in the facility, one idea that has been proposed is to revert this 

structure back to being a primary clarification process.  It is assumed that in this arrangement, 

the clarification process would only be utilized under an emergency situation, whereby the 

membrane treatment system was either inoperable or could only treat a limited amount of flow, 

and at all other times the tank would function as it currently does.  A primary clarifier would 

provide some basic level of treatment (60% TSS and 33% BOD removal) and its effluent would 

flow via gravity to the facility’s outfall.  Disinfection of the effluent would not occur unless a 

separate chemical (chlorine) based unit process was constructed.  Disinfection of the effluent by 